REPAIR PARTS MANUAL

38" - 12 H.P. LAWN TRACTOR
MODEL D3554-090

L A T

N\

ONE YEAR LIMITED WARRANTY
For ona (1) yoar irem date of purchase by the {irst sonsumer tor residential usse {thirty {30) days com-
marcial tgs}, MOMA Outdogr roducts Incarporated wartants that #t will repface iree of chargs, inclug-
Ing {abor, any otiginal pan of any NOMA Outdoor Produsts Incorporated product fhund io ba dilective
by any authorized Service Doaler or the faciory, 8Xcep! the battery which is warramad for ninety (90)
days frofm date of purchase.

This warranty doos not cover engine, tranamission, transaxly o difierentia} thess iterms are aoversd by
thelr manulacturer's pwn waranty). This warranty daes not cover patte that have fafled due to normal
Wasr or pans that have fatlod subject fo misuse or abuse, Transportation of the unit or part 16 ang from
BN authorizad Sevics Degjer o factory Is the responalbiiiy of the owrer,

A step by sep Xplanation as 1o what prooedure ehauld ba fallowe for this waranty k!

1.1t a part bacomas dutactive, oontact the store where the unll Was purthases for the nams andg a6
drees of the authorized Servigs Dealor nearwst to you,

2.1 yous cannet locate an avthorized Service Boaler, wiite Satvice Dapanment of NOMA Dutdoor
Pratiucts Incotporated for the narme and addrass of the avthorized Service Dealer In your arsa or
callthe Sarvice Department at 1-801.-422-1630.

3. Return the dsteeive produdt, alung with proof of Eumhasa 10 such authorized Servica Dealer ior
replacement of sy defactive part whera caverad by this warraaty.

There is o other express waranty. imptled warrantias, including thoss of marchantablity and thness
tor a particufar purposs are limitad to one (1) year fram dase of purchies. Liability o1 Inckiemal of con.
Saquential damages 2re excluded,

nol apply 1o you. Soms states do not aliow the exciusion of incidenal o gonss uential damages, so the
iabove axciuzion may not appty 10 Yoy, This warranty tlves you spectic legal :g
ather rights which vary iromstate 1 stats,

NOMA Gutdoer Products Inverporated Callsr BOOD Jagkeson, T 283098005

?\‘\K\“\\\\S‘&\\A\\E\\‘Q\\‘{\\\l\\\l\\\’i\‘\\

N

iM///ﬂ///f///////i////Wwﬂ//f/w/

N T T S,

AN

UNIT PARTS AND SERVICE

nimber will bs found on a plate attached 15 the unh,

Fill [n and mall the ragistrati~n card papked with the unit. For service otherthan covermd Inthis manie! gantas an
authorizerd service deajsr. A natidnwide pants and servies onaanization hag bean establishad to provids locally
avallable pans and service, When ordaring repair parns, alwa giva the foflowing information: 1. The Par Nama:
2. The Part Number: 3. The Quantity dusired; 4. The Fuli sight digit) Mode! Mumber of the unft. Ths modet

OPERATOR, BYSTANDER, PROPERTY OR EQUIPMENT MAY EXIST.

NOMA Outdoor Products incurparated
Callay BODD
Part Ko. 3283344 Jrckgan, TN 38308-8000

Look for this symbol. A it means - ATTENTION] BECOME ALERT' A HAZARD YO

a20m

Prica 8500

leded i Laf



\H
FOR o

UBTOMER

g
"~
5w
TH

MBLY

ARag

4247080

E

RCHANGEABL
8ITE sibig

ALL UNNUMBERED
ARE INTE
WITH appo

ITEMS

RIGINAL EQUIPMENT

o' service/maplacement partg otterthan
ment pants ray voir your warranty,

~Hginal equip

|

WAYE USE o

. @8

NOTE: Al
ANTS, U




KEY# PARTH

! 22 1907-854
2 3268742

3 02618

4 a14570.853
& 145784953
] E652.p58
7+ 328184

3 . 55073

B 28816

10 « 274634
11+ 12001
12 2403
1%« tdgo

4 314491-854
15 56235-854
% ¢ DOS34E
17 320465-854
18 - 9p5ANS
19 50352

8482

21 « 19034
22 . 120303
23 .« 1498

24 s71%

25 53448

26 « 138538
7 « A8

32 314538-088
i 986401

34 . 2MB72
3% ~ 1

3R - t6ap

87 36145
© 38 . 1408

as

40 314848

4 ¢+ 5

42 47453

43 oo
44 121887
45 120392
46 1502

47 SH367.-453
48 20207

49 « 1488

50 st2an

-3 ] 1344

82 .« 9a5344
53 48970-654
54 895346
&% 122017
an 448383
87 1498

n
(-
5
g
n

80 83445
1 271184
B2 302510852
63 . 995348
84 50R,

85 » dt82a
B8 . 27114n
67 328834
&m 328656
65  3amnse
70 apspzs

DESCRIPTION

FRAME, MAIN SF RIDER

FOQTPAD, LH SF WIDE
FOOTPAD RH 8F WILE

BRACKET, GRILLE L.H.

BRACKET, GRILLE f H,

BRACKET, SUPT ®RT AXLE-
SOREW, M1B-18 X . 75WDKL| K

HUY, 5/98-18 HXWHFLLK

BOLT, £25 X 2.875 5P6H 1280
NUT, 122-20 RBGHXCTALK

BCRAEW, 316 X 276 HHEC
WABHER, .80 ID X 1.25 D X .47 BELLVIL
NUT, 3/8-18 REGHXCTRLK
CONSOLE, SF DYNA STYLE TOPSH
CONBOLE, REAR COVER

BUREW, 1/4-20 X 80 WAMMTAP
DASH, BF NOMA DYNA STYLING
SCREW, 1/4-20 X .63 HHWATAP

NUT 1/4.20 WOFPLLK TOP LOOK
BOLT, 378 X 156 HHSH S8 18
WARHER, LAY 468 ¥ 1 X 055
WASHER, FLAT 344 X .89 X 083
NUT, £16.18 REGHEXCTRLK
LATCGH, 24 WD X 047 ASSEMBLY HOOD
PIN, §/18-18 HOOD LATGH

WASHER, REQINTLK .320 X 51 X .03
NUT.DMMS HEXWOELLK WHIZ

GRILLE, DYNA-PRD

BCREW, 1/4-20 X 63 WARHG
WASHER, FLAY 907 X .83 X 085
NUT, 1/4-20 REGHEXCTRLK

HOLT, 375 X 600 HHSY &/18-18
NUY, s/15-18 AEGHEXCTRLK
LENS, HEADLAMP

FOWL, LENS DYNA-PRD REFLECTOR
SCREW, #5 X 50 PLANTITE
EDQING, WIDE BLK

LANYARD, ROOD

SCREW, 1/4-20 X .78 HHC
FLATWASIHER, 281 X 89 X .088
LOCKNUT, 1/4-20

PLATE, SBAT F-5 8F 3 |F

BOLY, 497 X . 155 HHEH 6/16-18
NUT, 5/18-186 REGHEXGTRLIC
BPRING, 1,48 X 2.38 % 162 COM BEAT
CLAMP, 8PRING 1,17° 1D

SCREW, 14-20 ¥ 50 WAHHTAR
FENDER P

SCREW, 1/4-20 X 50 WAHHTAP
SCREW, 5146-18 ¥ 1,00 HHG
WASHER, FLAT 375 % 86 X 082
NUT, 6/18.18 REGHEXCTRLK
SCREW, 3/8-18 X 6.50 BHC

NUT, 5/16-)8 REGHEXCTRLK
PIN, 5/16-16 ‘

NUT, 8/46-18 HEX REPS
BRACKET, BWITCH MOUNT
BOREW, 1/4-20 X 50 WAHHTAP
GUIDE, BELT

NUY, a8-18 HACTRLIJAM

NUT, 2818 HEXKERS

PARTS MANUAL

OPERATOR'S MANUAL fnausn)
OPERATOM'S MANUAL {FRENCH)
OPERATOR'S MANUAL {GEAMAN)

* INDICATES STANDARD HARDWARE ITEMS.




MOWER SUSFENSION

)
CHARSY & HOND PO

HOOD
UPETOR BOLY

MAIN FAAME
REF, TENSION 8PAING
HOWER FINAL ASSY. Pa
\ '
T -

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED .
PARTS. Use of sevica/replacemant fants oher than ITEMS ARE mgnminag.qm_e
original equipment parts may vold your warramy. WITH OPPOSITE BIDE 3249780



Kkye  PanTs

p 1 3845591 HANDLE, RH PTO DASH 8¢ 1
v 2 22088 WASHER, FLAT 516 X 1.38 X 110 PL 1
3 305225 ML BTOP, PTO ENGAGBMENT 1

4 226386 PIN. SPAING. 187 DIA X 1.13LG HO 1

6 48478 GRIP, HAND .50 It 3.97 LG BLK 1

8 25867 W5 STRAP ASSEMBLY, FTO BELCRANK SF 1

7 325590 ROD, BELORANX LINK 1

f 8260 PIN, HAIR 087 DIA X 1.88 LGZ b

] 28210 WASHER, FLAT .02 X 1,25 X .09 {

0 A260 PIN, HAIR 081 DA X 1.86 LGZ 2

11 g25802 SPRING. 60 X 7.75 X .0807 TENSION 1

13 306533.853 WP LIFT ASBEMBLY, LH PEDAL.LIFT 1

2 325130-859 WP LIFT ASSEMBLY, RH §& '

14 180070 * SCREW, 118-18 X 100 HHG B 2 1

15 58247 v NUT, ABJUST 1

8 1488 * NUT, /18-18 FEGHEXCTRULK Z 1

17 417008 WABHER, FLAT 831 X 1.06 X 083 2 ]

18 8280 PIN, HAIR 001 DIA X 1,65 LG 2

19 328405053 MP BRACGKET, REAR WAMG SUSR 1

20 1268214 BOLY, 571618 X .63 CANNIAGE GR2Z 4

21 1498 ' NUT, 6/16-18 REGHEXCTALK 4

22 328596 PAD, LIFT PEDAL 1

- 224 309235 FABTENER RATCHET 1
il 225060 KNOB, FLUTED TORGUE BLACK 1

24 45005 » NUT, /8. 36 HWDFLLK MACK 2 1

a5 328113 COVER, TOP 5LEEVE BEGAL-LIFT 1

26 3p400% WASHER, AUBBER 30 X .75 50 1

27 22582 *  BOLT, SUS MOWER LATCH sF |

b 32557 1-05% WP LAITH, $US MOWRR &e 1

2o 8870384 MOWER, ABM LATCH 1

an 28085 ' ROLY, 600 X 875 HHSH EM18-02 1

a 4280 WASHER, FLAT 3285 X .68 X 104 2

ag 1498 + NUT, 5M8-18 WWDFLCTALK {

. ek K410 SPAING, .71 X 62 X 4.37 1

* INDICATES STANDARD HARDWARE ITEMS




NOTE: ALWAYS USE

parts other than erigin
may vold your warranty.

STEERING ASSEMBLY

REF,
CUSTOMER ABSY, PG,
BTEERING WHEEL

& HARDWARE

QRIGINAL EQUIP.
MENT PARTS, Use of sevica/roplace ment

A equipmant pans

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

324972C




KBEY# PARTH

‘j A

2 IPARL5-B59
3 50540
4 510368
1 3&625
8 310367
7 i3 A ]
8 454886
9 J0ae
10 o 122148
11 ¢ 120382
12 ¢ 1489
13 824782
4. az7eas
15 324755
16, 180124
17. 1499
8 ® JZBROH
1D 5758
20 58190
21 124028
22 120082
23. 120069
24 27834
25 328802
1 396605
2y 48831
28 208484
29 A

30 24167
31 35829
32 314418
a3

34 £42
36 36825
as #0394

DESCRIPTION

FRONT AXLE AGSEMBLY BF
AXLE, FRONT

BEARING, FLANtaz

BPINDLE, RH

RING, RETEX

GPINDLE, L H

ARM, S'TEER!NG LK

PiN, SPRING

TIE RGO

BOREW, Me.16X1.28 HHC
WAGHER, 93X .58X. 10 HEGBPTLK
NUT, 3/8-16 REGHCTRLK
SEGTCJH, GEAR

PLATE SECTOR 8F 4W5
BUSHING SECTOR GEAR 8F 4WsS
SCREW, 3/8-16X1 28

NUT, &8-16 REQHXCTRLK
DRAGLINK ASBEMBLY

BALL, JOINT

ORAGLINK

NUT, 98-24 REGHEXJAM
WASHER, REGSPTLK

NUT, 3/8-24 ABGHEX

SHAFT PINION STEERING

BRG. FL

BOREW, 1/4-20X.76 GRD 8

NUT, 1/4-20 FLLK NUT SIDE LOOK
RING RET €

ASSEMBLY TIRE

VALVE STEM

WHEEL W/BEARING

BEARNG, 1.3800X 753(0 FLANGE
REFER TQ TIRE TREAD PAGE
WASHER, FLAT .765X1. 814,075
RING, RETEX 57X.05

HUB GAP

¢ Indicatos BYANDARD MARDWARE ITEMS.
* GROER INDIVIDUAL PARTS

)
;’

N b m--nm_-mr\)-d-—-mmm—hm-*A*—;onuumua-n...a..ah.ﬁﬁ.




38" LAWN TRACTOR MODEL D3554-.09

MOTION DRIVE ASSEMBLY

O

REE, ENGINE PQ.
ENIHE BHEAVE

TREAD PAGE

ALL UNNUMBERED
NOTE: ALWAYS USE ORIGINAL EGUIPMENT PARTS, I'TEMS ARE INTERCHANGEARLE
Use aof service/raplacement pais othes than original aquip- WITH OPPOSITE SIDE
ment parts may void your warranty,

271418

10



\WN TRACTOR MODEL

8’ D3554-090

3 [}

KEYW PARTH DESCRIFYION QryY.
1. ~ THANBAXLE P40-58P SF FER 1
2 03745 PULLEY, IDLEA V4L .50 1
3 3021 KEY. WDRF 606 ,750X.187X.512 1
4, 22053 o RING, RETEX 88K 036 TRUB100-832 i
5.  sares~> 5975 @e(7 w4l 82.00 3F DRIVE 1
&. 53768052 MP BRACKET. TRANBARLE 2
7. 120228 BCREW, 516-18X 68 HHC &
a. 1468 NUT, §/156-18 REGHEXOTRLY 8
g 180088 SOFEW, H18-18X2.25 HHG 4
10, 120808 WASHER. FLAT .244% 89%.0es 4
1. 1488 NUT, 5/38.18 REGHEXCTRLK 4
12. 313507 MF BRACKET, TA TORO. 915 S/F 1
13, 130047 SCREW, 516-18X2.00 HHEC 1
4, 1498 NUT, 5/16-18 REGHEXQOTALK 1
8. 182017 SCREW, 518~ 18X1.00 MHC 1
18, 138485 WASHER, EXLK 320X61X08 1
7. 1498 HUT, 5/16-18 REOMEXGTRLK )
18 12816 MH BRACKET, SHIFT Fa20-38P ]
19 8265 SCREW, 1/4-28X .75 NYLMHC 1
20 E7167 WASHER,. 750%.250 8P-TRANSAXLE 1
21, 313934 LEVER, SHIRT 815 T/A SF y
22 j3nes PN, COTTER . 125 DIAX 1.00LG )
23 55514653 KNOB, BOUND 150 DIA  SLACK 1
2a. 49686 MF BELT GUIDE 1
26, 71184 NUT, 5/18-18 HEXKEPS 1
28, 120384 WAZHER, FLAT 344X 69X.085 2
27 1495 NUT, 81618 REGQHEXCTALK 1
28 302000-853 &F ABSY BRAKE PEDALB.F. f
28, 318678 PIN GLEVIS 5 OlA, 4873 ZN DL 1
3¢ 30260% SPACER, SLEV .52 X .62X1.408 1
31, 56180 PIN, HAIR 081 DIAXY.6310G 1
32.  4B761 PAD,CLUTGH/BRAKE PEDAL \
a3 321664 MF (DLER ARM BRKT TRACTION SF 1
34 41800 BOLY, G2EX 218 HMHSH 5/16-182 ]
35, a7 WASHER, FLAT B38X1.31X%.07 §
3. 45602 WAGHER, FLAT 333X 87X.118 1
37, 1423 WNUT, &/16-16 REGHEXCTRLK 1
a8 b it SPRING 3/4 QDXS.764.091 TENBIO 1
IV wanc MF RETAINER,BELT 1
m FE PULLEY, IDLER V4L 3.06X 82 1
41. BEBL BOLT, 3/8-16X1.60 OARR 1
42 1449 NUT, 36-18 REGHXCTRILK 1
43. 43880 ROD, 268 DIA CLUTCH 1
a4, 50882 SPRING 3/80DX 1.625X.085 TENBIC 1
45 q2a20 BRACKET, TRAGTION BRAKE /¢ 1
4G, aBRz4 BOLT, 500K 188 HHBH S1a-1a% %
47.  368E NUT, 5/18-18 REGHEXCTRLK i
8. Bnzaze , ROD, BRAKE 216 T/A 8F 1
43, 53820 SPRIMNG, CLUTCH 625 D i
D, S0Es2 NUT, 1/4-20 WOFLLK TOPLOCK 1
51 TIRE & RIM, PU 20XE.0-8 TURWHI 2
2. 2417 VALVE STEM 1
53. fokc ke o WHEEL&HUB ABBY 20X8 WHITE t
54, REFER TO TIRE TREAD PAGE

55 52928 KEY. SQUARE 187S0X2.25LG 2
56 642 WASHER, FLAT .765X1.81%.075 &
BY. 42848 WASHER, FLAT 755X B3%.0F 2
£8. 36628 BING, BETEX 57X.08TRLI5133-75 z
59, 40394 HUB CAP, 1.50010 X 7/8LG 2
A GONTACT YOUR NEAREST PEERLEES TRANGAXLE DEALER FOR PARTS AND SERVICE.
* ORDER INDIVIDUAL PARYS,




NOTE: ALWAYS USE OHIGINAL
EQUIFMENT PARTS. Usa of sary-
icafraplacement pans other than
osiginal equipment parts may voig
your wacranty,

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDR

3256014




KEY# PART¥H DESCRIFTION Qry,
1 ENSMNE ENGINE, 12 HP B85 #C [BEE ENGINE MANUAL) %

2 v EOM4Y SCREW, 8-18 X 1.25 WAHHTAR 4

3 v 138489 WASHER, EXLK 384 X 60X 04 1

4 87308 MUFFLER-L.O TONE NELSON EXPORT 1

5 84767 SHIELD, HEAT, FOR ROUND MUFFLER 1

& v 173083 SCREV, 518-18 % 3.50 HRG 2
7 46708 GASKET, MUFFLER 1

8 a23423 DEFLECTOR, MUFFLER PARTIAL 3
] ah287 SCAEW, #5-32 X 58 HHWATAP GR2 3
10 314969 TANK, FUEL 1 QAL 1
11 ¥ 4908 SCREW, 114-10 X 7TEPHPHTAP 4
e 42258 GAB LINE, 2510 ia-
X3 47345 GLAMBP, FUEL LINE ®
14 45704 GAS CAP, 1-1/2-7 THD 1
13 57444 CABLE TIE 1
16 82003 1 THROTTLE CONTROL 1
17 v #6291 SCREW, 10-24 X .50 SLHHMA, 2
B ¥ 27i1g6 RUT, #10-24 HEXKERS 2
19 50807 KNOE ROUND THROTTLE 1

+ INDICATES $TANDARD HARDWARE ITEMS.

i3



NOTE: ALWAYS USE ORIGINAL
EQLIFMENT PARTS. Use of gerv-
iga/reptacemeant parls other than
original equipment parts may vold
your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPROBITE SIDE

3260465

14

b



1 325108
e A5
? 128216
4 (A1
[ 57315
& 01494
k4 313008
& ¢1804%3
9 01488
] 315022
" V1R207F
12 120380
12 ¢ 1408
14 30667
15 0180077
16 120393
17 01498
18 815302883
19 4300145
i) 120358
a1 $1498
g2 58424-853
23 58428
24 49567
_ 25 &G618
z6 58547
27 44557
28 so18
29 51449
30 Jtza08
31 55365
2 01282
. 33 HEDESA
kX 312828
25 9180075
5 01438
ar &3205-883
KL 58247
2g 182017
4% 41408
41 30060
42 2483
43 03ps73
44 3205658573
4B IRNAD0-85%
46 3064973
47 41601
- 48 300120
49 #85418
S0 45171
a1 BRE243-4R3
&2 180077
a3 1468
&4 120864
&5 1802
&6 121854
87 221172
58 503247-080
1] 303246.858
80 306873
81 135624
B2 180075
. 88 1200399
64 1408
. &8s 300816
L4} 1502

BESCRIPTION

DECK, $8'8D MOWER
BAR, 5KID-MULCH

BOLT, 5/16-18 X .76 CAGRIAGE
NUT. 5r16-14 HEGHEJ(OTRLK

GUIDE, BELT 6/18.18 THD

NUT, /16 12 RE GHEXCTRLK,

BRACKET, “HUTE

SCREW. 516- 18 X .60 HHC

NUT, &716.- 19 REGHEXCTRLK

LIFT BRACKET, REAR, RH

SCREW, 218-18 .75 WG

WASHER. FLAT 344 X .65 X 068

NUT, &/16-18 AEGHBXCTALK

BRACKET, DECK LIFTREAR LH

BCREW, 5/16.18 X .78 HHC

WASHER, FLAT 344 X.69 X 085

NUT, /1618 REGHEXS TRLK

BRACKET, IDLER SUPRORT

BCREW, 518-18 X 1.38 WATAP

WAGHER, FIAT Jdd X .68 X 055

NUT, §/15-18 REGHEXCTRLK

QUILL AASEMBLY, 36/39/40/43

SHAFT/BADDLE y8*

BEARING, BALL

DUSY SHIELD

QUILL CASTING

BEARING. BALL

SPACER, 3787 LG X BB 1D X 88 OD

SPALER, 4381GX BI200 X 672 10-PM

PULLEY. 26/35" QUILL

SPECIAL WASHER

NUT, 7116-20 WIFLLK

ECREW, 8/16-18 X .83 WAHNTAP

LIFT surroRT FRONT DEGK

SCREW, 5/16-18 X 64 HHC

NUT. 5/16-18 REGHEXT TRLK

LINK BRACKET, DECK PR

ADJUSTING NUT

SCREW, 6/16-18 % 1.00 HHC

RUT, 5186-18 REGHEXCTRLK

BLADE, 15.89 LO-LIFT

WASMHER, 391 X 1.25 QX areguvie

BCREW, 3824 X 1.00 NYLMHC

IBLER ARM ASGE MELY

MILER ARM

BRAKE PAD

RAIVET QVSET 167 DIA X, 201G 8T

BOLT, 60 X 188 HHSHAM. 16
TASHER AT oy ¥ 1. X.128

NUT, 8/18-18 X 75 HHC WHIZ-LOGK

BRACKET, EXTENSION IDLER

SCREW, 5M8-18 A8 HHE

NUT, 5/16-18 RE GHEXCTALK

SCREW. 14-20 X .83 HHG-GR2

NUT, 1/4.20 REGQHXCTALK

SOREW, 11420 X 2 Q0 HKHG

NUT, va-gb REGMEXKEPE

ASSEMBLY RLADE BRAKE

BRAKE aRM

BRAKE PAD

RIVET.TRSET 185 DIAX 41

SCREW, 5/16-18 X 83 HHE

WASHER, FLAT 344 X gg X 86

NUT, 8/16-18 REGREXSTRLK

ROD. BERAKE

NUT, 1/4-20 REGHEXGCTRLK

INDICATES STANUARD HARDWARE I TEwEG,

1%




B" LAWN TRACTOR

FINAL DECK ASSEMBLY

MODEL D3554-090

ner,
EMQINE DRIVE
BHAFY e

St
£-D

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS, ALL UNNUMBERED
Use of senvice/meplacament Pans othgt than original squip- {TEMS ARE INTERCHANGEABLE
ment parts may vokt your warranty. WITH GPROSITE SIDE 1260688




KEY# PaRTH

VXY Pnp o -

LA
12
13
14
&
&
17
18
6

24
22
28
24

54306
8260
134g
210324
67328
1203482
¢ 120877
322084
Bga256
300680
20557
180075
120393
01488
57898
S14875
8737
310280
303151
304246
Geqqy
120383
433348

PESCRIPTION

ASSEMBLY DECK 3880 2-DECKWH
RCD, DECRK NITCH

PIN, HAIR .091 DIA X 1.66

BELT RETAINER, 2.85 O]

PULLEY, IDLER BFF 4,00

BOLT, 4816 X 2.00 CARRIAGE
WABHER, REGSPTLK 380 X ERX D
NUT, 9/8-16 REGHX

SPRING, 071X 82 ¥ 4.37

SPRING, TENSION

BELT. V5L 775

GUARD, BELTLH

SCREW, 51618 X §3 Hug
WASMER, FLAT 44 X 69 X .085
NUT, 816-18 REGHEXCTRLK
CHUTE~388D, 39 8D

SPRING, TORSION

PIVOT AQD, CHUTE

PULLEY ENGINE

KEY SQUARE .243x¢ 50

SPACER SLEEVE 1.01 X 1 48
WASHER 980 X 1.38 X 4.97 PILOT
WASHER, REGRPTLX 450 X 78 X KT
SCREW, 7116-20 X 4.25

¢ Indicater STANDARD NARDWARE ITEMS.
" ORCER OECK KT 8 217579 FOR COMPLETE DEGK,

Y T TS

-t.n-‘-.;-c-...a—c..wgm-a._..u_..-‘_p

17




B U

v ol e gy

NOTE: ALWAYS UJSE ORKMINAL
Use of servics/replacement parfs ot
ment parts may void your warranty,

EQUIPMENT PARTS,
herthan orginal equip-

REF. /

Er;ﬂine

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH oPPOSITE SIDE

3268724



KEYi PARTY
1. 325084
2. 322258
3. 57444
4 41482
5 Wzos4
8. 318823
7 57444
8. 41482
9. §27855
. 387882
12. 327342
13, a00334
14, 57476
15, « 57320
8. 328853
17, s4371g
138, « 187745
10. 1084
28« {8302
21 P17
22. - Th87
/3, B7444
24. 58811
&« 2784
85, 57847
87. « 10865
é8. 57486
28 324714
5. 40234
3, 120392
/- J— 325530
33. » 120854
34 . BMa7R
a5 -« 302031

WN TRACTOR MODEL

DESCRIPTION

WIRE HARNESS SF 12 BAS IG WraMM
SPLICER

TIE, CABLE

PRESS GUIP, 1 380 LG 256 1D
ASSEMBLY, LIGHT WIRE- /g TURN
8ULR, HEADLAMP

TIE, CABLE BLACK MYLON 5.62 L
PRESSE SLIP, 1.380 LG .265 1D
EWITOH- IGNITION (AFTER FIRE) 3 POSITION
NUT, 82-8 AOME DELTA

KEY, IGNITION SWITGH BTEEL

LIGHT SWITCH, ON/ORF PANEL MNT
SWITOH, BCPEW MOUNT BF NG NG BLACK
SCREW, #12 X 50 PHRNHTAP BLAGK
BWITGH, SNAPMNT NO OB&/.116 BLK
SOLENDID

SOREW, 144-20 X .75 MASBEMMA
WABHER, FLAT 281 X 1,00 X 083 |,
NUT, 1/4.20 REGHEXGTRLK

NUT. 1/4-%0 REGHEXKEPE

NUT, §/16-24 HKEPS _
TIE, CABLE BLACK NYLON 6.62L
WIRE, GROUND, 12 6°

NUT, 6/16-18 HEXKEPS

BWITCH, SEAT

SCREW, 1/4-20X 98PHPNKMA
BATTEMY, YUASA 12V 5-PLATE
BATTERY BRAGKET

BATTERY AOD

WASHER, FLAT 2BiX 43X.065
AONUT, 124-20 NYLON

BOREW, 1/14-20% .63 HHO

RUT, 14-20 REGHEXKEPS

FURE, 15 AMP BPADE TYPE

* IHDICAYES STANDARD HARDWARE (TEMS
» Spade type fuss included with the wire hampss,

- RY e ko

_nmmr\n@«-43&—*4—‘41\:—-&«4")—-*'0—&-.-..-...&1-”




RACTOR MODE




N

KEBy¥ PART#

20714
320713
2142
%0872
320873
1iesr

DESTRAIPTION

BECAL, HOQDSIDE RKH H-21
DECAL, HOODSIDE LH H-21
NAMEPLATE, TURFMASTER WHT/BLK
DECAL, PRO CONSOLE (LONGER) AN
DECAL, PRO CONSOLE (LONGER) LI
NAMEPLATE 12/38 SAYIN SILVER
REFERENCE ONLY

R e . e o

21




27




LAWN TRACTOR MODEL D3554-090

_ KEY® PARTW DESCRIPYION qQry.
. 1. 65852 PAD, FOAM TOR MOOD tea 1
4. 56092 PALR, FOAM HOOD H-4 8IDE LH ?
3. 58834 PAD. FOAM HOGD H.4 SIDE BM 1
4 220089 DECAL, DASH, DYNAMARK EXp t
8 305770 DECAL, CAUTION TRIANGLE EURCPE 1
6. 59524 DECAL WNSTRUCY CONSOLE TOP GER 1
7 60635 DECAL, INSTRUSY CONSOLE TOP FR 1
8. 201104 DECAL, CONSOLE TOP SHipT 58P 1
9. 310853 QECAL, DANGER ENQLISH 1
ta, 63902 BECAL, waRNING, FRENCH/GRRMAN 1
1. 7343 DECAL, INGTR. CONSOLE TOP ENGL. 1
12, Appse DECAL, INSTR. PEDAL LIFT 1
13, 32714e DEGAL, FERAL-LIFT INDIGATOR )
14. 68005 DECAL, BRAKEB/ACLUTCH 180y 1
18, REFERENCE CNLY 1
16. 3Ip4ss DECAL, FRENCH BAFETY GERT., 1

| SRA——




" SUSTOMER ASSEMBLY

KEV¢ PART#

Nt o -

§7452
120383
120838

122007

301251
323758
458378

vh RVSRIRE 2 sl
SO

CUSTOMER ASSEMBLY VIEW
315134 PARTS BAG ASSY GTV1

DESCRIPTION

SEAT MV3ED

WASHER,FLAT .344X 69X.085
WASHER, HVSPLTLK 328X 80X.109
SCREW, 5/16.18X.78 HHC
BTEERING WHEEL

STEERING, SLEEVE

ROLL PIN .250DIAX2.0LG

QTy

1
4
4
4
1
1
1

HIGPAN0 }




RACTOR MODEL D3554-260

BEE

éz%%\%%%%%“

I Slee A" ng o %

11 X400-5 42285 319679
13X80046 41060 319680
18X8M-6 39830 316702 301140 3138562
18X 6.50-8 41081 315682 314539
18XB850-8 310683 317400
18 X9.50-8 41106 316701 313950
20X 8.00 -4 319686 319684 57184 314584
20X i0.0C - 8 £8276 310686 313654
20 X 10,00 -0 55893 319687
2R BT 0 53655 319680 319689 314370

21611 R

a8




